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Report No.: LEI18082093A 

Retype 

Date Received: 14/08/18 Date Tested: 20/08/18 1st Date Issued: 20/08/18 

Retype Issued: 26/11/18 

  

Company Name & Address: DELIUS GMBH 

GOLDSTRAßE 16-18 

33602 BIELEFELD 

GERMANY 

  

Contact Name: P. BAUMH�FNER 

  

  

Sample Details  

Reference No.: Not stated 

Order No.: 635 

Style No.: Not stated 

Batch No.: Not stated 

Quality: Marla Deliblack 

Colour: Not stated 

Supplier: Delius GmbH  

End Use: Drapes, curtains and films 

Quoted Fibre Composition: Not stated 

Retailer: Not stated 

Buying Division: Not stated 

Sample Description: Brown and white coloured woven fabric with grey coloured backing 

 

 

Test Method Pre Treatment 
Flammability Performance 

Requirement 
Result 

BS 5867: Part 2: 2008 

12 Cycles of BS EN ISO 10528 

(Reduced Washing Procedure) @ 40°C 

and then line dried. 

Type B PASS 

Note: In accordance with clause 7 of BS 5867: Part 2: 2008 a fabric for which compliance with the requirements of this standard is claimed shall 

be supplied with the following information, the manufacturer’s name, trademark or other identifying mark, the statement ‘Flammability complies 

with the requirements of BS 5867: Part 2 Type B’ and instructions on any special precautions to be taken concerning care (including cleansing) of 

the product, preferably using an appropriate care labelling symbol in accordance with BS EN ISO 3758 and taking account of the durability 

procedure used in this test. 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

…………………………….. 

 

………………………… 

 

…………………………. 

 

……………………………..

STEVEN OWEN  ANDREW HALLETT CAROLE SPOWART GREGORY JAMES 

(Technical & Operational 

Excellence Manager) 

(Flammability Team Leader) (Flammability Technician) (Flammability Technician) 
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Test Specification 

Test Method: BS 5867: Part 2: 2008 Type B using BS EN ISO 15025:2002 

(With the modifications from clause 6.3.2 of BS 5867: Part 2: 2008). 

Ignition Source: 25mm horizontal reach Propane gas flame 

Ignition Type:  Surface  

Flame Application Time: 15±1 seconds 

Sample Size:  200 x 160mm 

Side Tested: Face  

 

 

Pre-treatment / Durability Procedure 

12 Cycles of BS EN ISO 10528 (Reduced Washing Procedure) @ 40°C and then line dried. 

 

 

Conditioning 

Prior to Testing: At least 24 hours in an atmosphere having a temperature of 20±2°C. and a relative humidity 

of 60±5%  

At Time of Testing:                Temperature between 15°C & 30°C. Relative humidity between 20% & 65% 

 

 

Test Results 

Report of tests carried out in accordance with BS EN ISO 15025:2002.  The results may not apply to situations where there is 

restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration. 

 

Test before pre-treatment 

Sample No./ 

Direction 

Duration of 

flaming 

(Secs) 

Duration of 

afterglow 

(Secs) 

Flaming 

debris 

Flame to edge Hole to edge Maximum damaged length 

(mm) 

Horizontal Vertical 

1. Length ↑↑↑↑ 0.0 4.9 No No No 23 105 

2. Length ↓↓↓↓ 0.0 4.4 No  No No 22 95 

3. Length ↑↑↑↑ 0.0 3.2 No No No 22 110 

4. Width →→→→ 0.0 5.5 No No No 18 84 

5. Width ←←←← 0.0 5.4 No No No 18 85 

6. Width →→→→ 0.0 5.3 No No No 21 98 

Test after pre-treatment 

Sample No./ 

Direction 

Duration of 

flaming 

(Secs) 

Duration of 

afterglow 

(Secs) 

Flaming 

debris 

Flame to edge Hole to edge Maximum damaged length 

(mm) 

Horizontal Vertical 

1. Length ↑↑↑↑ 0.0 4.2 No No No 18 85 

2. Length ↓↓↓↓ 0.0 6.5 No No No 20 80 

3. Length ↑↑↑↑ 0.0 5.4 No No No 20 85 

4. Width →→→→ 0.0 9.2 No  No  No  24 105 

5. Width ←←←← 0.0 5.4 No No No 19 95 

6. Width →→→→ 0.0 4.7 No  No  No  24 102 

 

Conclusions 

When tested before and after the durability procedure detailed above the sample meets the flammability performance 

requirements of BS 5867: Part 2: 2008 Type B. PASS. 
 

 

 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular 

course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to 

the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations 

either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis 

and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 

gross negligence or willful misconduct. 
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Report No.: LEI18082093B 

Retype 

Date Received: 14/08/18        Date Tested: 20/08/18 1st Date Issued: 20/08/18 

Retype Issued: 26/11/18 

  

Company Name & Address: DELIUS GMBH 

GOLDSTRAßE 16-18 

33602 BIELEFELD 

GERMANY 

  

Contact Name: P. BAUMH�FNER 

  

  

Sample Details  

Reference No.: Not stated 

Order No.: 635 

Style No.: Not stated 

Batch No.: Not stated 

Quality: Marla Deliblack 

Colour: Not stated 

Supplier: Delius GmbH  

End Use: Drapes, curtains and films 

Quoted Fibre Composition: Not stated 

Retailer: Not stated 

Buying Division: Not stated 

Sample Description: Brown and white coloured woven fabric with grey coloured backing   

 

 

Test Method Pre Treatment Performance Requirement Result 

IMO FTP Code (2010) 

Annex 1, Part 7: Test for 

Vertically Orientated Support 

Textiles and Films 

None – The scope states that “fabrics 

which are not inherently flame 

resistant should be exposed to 

cleaning or exposure procedures” 

IMO FTP Code (2010) 

Annex 1, Part 7, Clause 3 
PASS 

Note: The fabric supplied was tested with no pre-treatments at the request of the customer. 

Please note: The testing was carried out in the ISO 6941 environment 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

…………………………….. 

 

………………………… 

 

…………………………. 

 

……………………………..

STEVEN OWEN  ANDREW HALLETT CAROLE SPOWART GREGORY JAMES 

(Technical & Operational 

Excellence Manager) 

(Flammability Team Leader) (Flammability 

Administrator) 

(Flammability Technician) 
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Additional Information (Annex) 

Name and Address of the Sponsor: Not Stated 

Name and Address of the 

Manufacturer/Supplier (If known): 

Delius GmbH 

Type of Furniture: Not Stated 

Fabric Details – Weave/Density/Yarn 

count/thickness(mm)/mass(g/m²) Colour & 

Tone: 

Not Stated 

Fire Retardant Treatment: No   

  

 

Test Specification 

Test Method: IMO FTP Code (2010) Annex 1, Part 7 

Ignition Source: 40mm high Propane gas flame 

Ignition Type:  Face ignition (as determined by the pre-test)  

Flame Application Time: 15 seconds (as determined by the pre-test) 

Sample Size:  220 x 170mm 

Side Tested: Face 

 

 

Pre-treatment / Durability Procedure 

None – At the request of the customer. 

 

 

Conditioning 

Prior to Testing: At least 24 hours in an atmosphere having a temperature of 20±5°C. and a relative humidity of 65±5%  

At Time of Testing:                Temperature between 15°C & 30°C. Relative humidity between 20% & 65% 

 

 

Test Results 

Report of tests carried out in accordance IMO FTP Code (2010) Annex 1, Part 7. 

"The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the 

sole criterion for assessing the potential fire hazard of the product in use." 

 

Sample No./ 

Direction 

 

Duration of 

flaming 

(Secs) 

Duration of 

afterglow 

(Secs) 

Flaming 

debris 

Flame to 

edge 

Hole to edge Maximum damaged length (mm) Average Damage 

Length (mm) 

 Horizontal Vertical 

1. Length ↑↑↑↑ 0.0 7.0 No No No 26 100 

110.6 

2. Length ↓↓↓↓ 0.0 3.9 No No No 23 105 

3. Length ↑↑↑↑ 0.0 4.1 No No No 22 105 

4. Length ↓↓↓↓ 0.0 2.9 No No No 23 123 

5. Length ↑↑↑↑ 0.0 7.0 No No No 23 120 

6. Width →→→→ 0.0 6.1 No No No 18 100 

96.4 

7. Width ←←←← 0.0 5.4 No No  No  20 95 

8. Width →→→→ 0.0 8.4 No No No 17 82 

9. Width ←←←← 0.0 4.9 No No No 20 95 

10. Width →→→→ 0.0 3.8 No No No 22 100 

 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular 

course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to 

the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations 

either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis 

and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 

gross negligence or willful misconduct. 























 

OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR 

APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. SAMPLES NOT DESTROYED 

IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC. 

April 10, 2019 

Ms. Angelika Schmidt-Koch 
DELIUS GMBH & CO. KG 
Goldstra e!16!� 18  
33602 Bielefeld 
Germany 

Reference: Laboratory Test Report 
  Lab Identification No. 35395 
  Invoice No. 66561 

Dear Ms. Schmidt-Koch: 

One (1) sample, identified as ARTICLE MARLA DELIBLACK 21907, was received and tested in accordance with the 
National Fire Protection Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 
2019 Edition, (Test 1)". The results are as follows: 

Test Results 

Specimen Number Residual Flame Weight Loss 
 (seconds) (percent) 

1 0.0 10.67 

2 0.0 16.17 

3 0.0 1.77 

4 0.0 26.28 

5 0.0  0.44 

6 0.0 19.75 

7  0.0 1.47 

8 0.0 19.35 

9 0.0 5.62 

10 0.0 16.31 

AVG 0.0 11.78 

The sample submitted meets the minimum requirements of the above standard. The average percent weight loss cannot 
exceed 40% and the weight loss of individual specimens cannot exceed mean value plus three standard deviations. The 
average residual flame cannot exceed 2.0 seconds. 

If there are any questions or when we can be of further assistance, please let us know. 

Sincerely, 

 
Brian S. Dement 

BSD/mr 

































































 
 
 

 

                                                                      
   

D-LAB Textillabor Geschäftseinheit von DELCOTEX Delius Techtex GmbH & Co. KG ▸ Vilsendorfer Straße 50 ▸ 33739 Bielefeld | Germany                   F-88-022-004 
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    Investigation report 

 
 
 
 

 
 
 

 
 
 
 

 
 
 

Investigation report No. 18-E-466.3 
 

   

Order description:  Proof of flammability to classify building materials to class B1 
„schwerentflammbar“according to DIN 4102, part 1 orientation test 

 
Test samples: article: “30781-084 Maris Blackout, 100% Polyester“     

 

Brandname: „Marla Deliblack“ 
  

Sampling: by orderer 
 

Orderer: see address 
 

Date of order: 08.08.2018/23.09.2020 

 
Receipt of order: 08.08.2018 

 
Date of testing: week 38 2018 

 

Number of pages: 6 
 

 
 

________________________________________________________________________________________ 
Remark: The results are valid only for the tested object. Accredited test methods are underlined. The valuations and 
Interpretations in the investigation report are not subject to accreditation. Tests conducted through co-operation partners are 

marked with °. All information provided by the customer, which is taken over unchecked and thus reflected in the 
examination report, are placed in quotation marks on the first page of the investigation report. The content of this 

investigation report will not be passed to third persons without written approval of the orderer. The partial publication of the 
test report, as well as the usage for commercial process, is only allowed with a permission of the DELCOTEX Delius Techtex 

GmbH & Co. KG. Remnants of test material will be destroyed after 3 months. Previously stated specifications / data sheets / 
certificates are only characters and no warranties. Also no warranty in case of durability will be overtaken. Finally our general 

delivery and payment conditions are valid (please see www.textillabor.eu). 
 

 
 

DELCOTEX   
Delius Techtex GmbH & Co. KG 
Vilsendorfer Str. 50 
33739 Bielefeld 
Germany 
 
homepage:  www.textillabor.eu 
 
contact:   Detlef von Seyfried 
division:    Laboratory 
phone:  +49 (0) 52 06 / 91 07 - 11 
fax:  +49 (0) 52 06 / 91 07 - 34 

 
date :        01.10.2020 

DELIUS GmbH & Co. KG 
Frau Angelika Schmidt-Koch 

Goldstraße 16-18 

      
D-33602 Bielefeld 
 

www.textillabor.eu
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Test results 
 

Description of test material in condition as delivered 
 

Name of the material Description of samples Colour 
thickness 

[mm] 

weight 

[g/m²] 

30781-084 Maris Blackout  
brandname: „Marla Deliblack“ 

fabric – 100% Polyester, 

coated: blackout 

9999   

Addition D-LAB: 

Side A: patterned with large 

blocks in 9 colours 
Side B: coated blackout (grey) 

  0,57  290,46 

The testing laboratory is not provided with further details concerning composition of the tested building 

materials.  
 

 
Preparation of samples: 

Out of the material there have been cut samples with the dimensions of 1000mm x 190mm to flame 

impingement for the ignitability apparatus. 
The samples were kept in climate chamber 20 +/- 2 °C and 65 +/- 4 humidity until they reached constant 

weight. 
 
 

Special remarks: none 
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Test results 
 

1. Method:     “Brandschacht” test accordance to DIN 4102-1 (1998-05) 

 

“Brandschacht” tests (Part 1) 
 
Arrangement of samples: freely suspended 

 

Sample A flaming side A in length direction colour: pink, red, old pink, 
olive brown 

4 samples width side A 
 

Sample B flaming side A in length direction colour: beige, brown, light 

beige, sand 

4 samples width side A 

 
 

   Result with the tested specimen 
  

Dim. A B C D E 

1 Number of specimen arrangement  
acc. to. DIN 4102/T15, schedule 1 

 
1 2    

2 Maximum flame height above bottom edge 

of the specimen cm 80 70    

3 Time 1) min:s 0:10 0:15    
4 Burn through / melting       

 Time 1) min:s 0:05 0:05    

5 Observations on the back side of the 

specimen 
Flames/Glowing 

Time 1) min:s 

- -    

6 Change of color 
Time 1) min:s 

- -    

7 Falling of burning droplets 

Start 1) min:s 
no no    

8 

Extent 

Sporadic falling of burning droplets 2)  
- -    

9 Continuous falling of burning droplets 2)  - -    

10 

Falling of burning droplets 

Start 1)  
no no    

11 Sporadic falling of burning droplets 2)  - -    

12 Continuous falling of burning droplets 2)  - -    

13 Afterflame time at the bottom of the sieve (max.) min:s - -    

 Impairment of the burner by dropping or 

falling material:  
no no    

14 Time 1) min:s - -    

15 Premature end of test: 

Final occurrence of burning at the specimen 1) min:s 
1:40 1:15    

16 Time of eventually end of test 1) min:s - -    
1) indication of times: from the begin of testing procedure 3) indication of carrier/foam layer separated in case of fire-proofing agents  
2) checked off if applicable      4) very strong development of smoke 
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“Brandschacht” tests (Part 2) 
 
 

   Result with the tested specimen 
  

Dim. A B C D E 

 Afterflame after end of test  no no    

17 Time  min:s - -    

18 Number of specimen  - -    

19 Front side of specimen  2)  - -    

20 Back side of specimen  2)  - -    

21 Flame length cm - -    

 Afterglow after end of test  no no    

22 Time  min:s - -    

23 Number of specimen  - -    

 Place of appearance  - -    

24 Lower half of the specimen 2)   - -    

25 Upper half of the specimen 2)  - -    

26 Front side of specimen 2)  - -    

27 Back side of specimen 2)  - -    

 

28 

Density of smoke 

 400% * min  
160,52 152,56    

29 > 400% *min4)  - -    

30 Diagram: encl. No.  1 2    

 Residual lengths:        

31 
Individual value 3) 

cm 
42 52 48 46       

55 66 46 53       

32 Average value, individual test 3) cm 54 48    

33 Photo of specimen in enclosure no.  1 2    

34 Flue gas temperature       

35 Maximum of average value °C 120,5 123,1    

 Time 1) min:s 10,00 10,00    

36 Diagram: encl. No.  1 2    

37 Remarks: - 
1) indication of times: from the begin of testing procedure 3) indication of carrier/foam layer separated in case of fire-proofing agents  
2) checked of if applicable      4) very strong development of smoke 

 

 
 

Special remarks: - 
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2. Method:  Fire behaviour of building materials and building components accordance  

   DIN 4102-1 B2 (1998-05) - Test for normal flammability 

3. Description of test material in condition as delivered: look at page 2 
4. Preparation of samples: 

Out of the material there have been cut samples for the ignitability apparatus. The samples were kept 14 days in 
climate chamber 20 +/- 2 °C and 65 +/- 4 humidity. 

5. Arrangement of samples: freely suspended, flaming in cross and length direction / flaming side A and side B 

6. Date of Test:  week 38 in 2018 

Test results of normal flammability 
 

Maris Blackout 

brandname: „Marla Deliblack“ 

length direction 

Dim. edge-test surface-test  

colour  * ** *** * ** ***  

samples no.  1 2 3 4 5 6 1 2 3 4 5 6 

flaming direction A/B A B A B A B A A A    

ignition1) s 1 1 1 1 1 1 4 3 3    

reaching the mark of measurement1)2) s / / / / / / / / /    

max. flame height cm / / / / / 7 7 7 7    

time  s / / / / / 6 9 8 8    

self-cessation of the flames end of 

afterflame1) 
s 5 6 6 5 5 7 15 15 15 

   

end of glowing1) s 23 11 21 18 18 17 18 19 17    

flames were extinguished after) s / / / / /  / / /    

smoke development (visual)  very-strong very-strong 

dropping of burning material during 20s1) s / / / / /  / / /    

Appearance after test: burned out till max. width cm / height cm *2,5x10,0 / **2,0x9,0 / ***2,0x7,0 

 

Maris Blackout 
brandname: „Marla Deliblack“ 

cross direction 

Dim. edge-test surface-test 

colour  * ** *** * ** ***  

samples no.  1 2 3 4 5 6 1 2 3 4 5 6 

flaming direction A/B A B A B B A A A A    

ignition1) s 1 1 1 1 1 1 4 4 4    

reaching the mark of measurement1)2) s / / / / / / / / /    

max. flame height cm 7 6 / / / 6 6 7 6    

time s 6 6 / / / 5 9 9 9    

self-cessation of the flames end of 
afterflame1) s 

7 15 4 5 5 6 15 15 15 
   

end of glowing1) s 25 19 24 21 23 16 18 18 19    

flames were extinguished after1) s / / / / /  / / /    

smoke development (visual)  very-strong very-strong 

dropping of burning material during 20s1) s / / / / /  / / /    

Appearance after test: burned out till max. width cm / height cm *2,0x7,5 / **2,5x8,5 / ***2,0x6,0 

1) time mentioned from the beginning of the test  2) during 20 Sec -/- no appearance  - no information    

*=beige **= oliv-brown ***=stone  
 

7. Remarks and explanations to the testing procedure: -none- 
8. Opinion concerning the dropping of burning material: 

 The material shows no dripping burning material. 



 

 
 
 

 

F 88-022-004 

Investigation report No. – 18-E-466.3                                                                                              

              page 6 of 8 
 

 
9. Method:  Fire behaviour of building materials and building components accordance  

   DIN 4102-1 B2 (1998-05) - Test for normal flammability 

10. Description of test material in condition as delivered: look at page 2 
11. Preparation of samples: 

Out of the material there have been cut samples for the ignitability apparatus. The samples were kept 14 days in 
climate chamber 20 +/- 2 °C and 65 +/- 4 humidity. 

12. Arrangement of samples: freely suspended, flaming in cross and length direction/ flaming side A and side B 

13. Date of Test:  week 38 in 2018 

Test results of normal flammability 
 

Maris Blackout 

brandname: „Marla Deliblack“ 

length direction 

Dim. edge-test surface-test  

colour  * ** *** * ** ***  

samples no.  1 2 3 4 5 6 1 2 3 4 5 6 

flaming direction A/B A B A B B A A A A    

ignition1) s 1 1 1 1 1 1 3 5 3    

reaching the mark of measurement1)2) s / / / / / / / / /    

max. flame height cm / / / / / / 7 8 8    

time  s / / / / / / 10 12 10    

self-cessation of the flames end of 

afterflame1) 
s 5 5 4 5 6 5 15 15 15 

   

end of glowing1) s 21 15 14 10 20 11 19 17 18    

flames were extinguished after) s / / / / /  / / /    

smoke development (visual)  very-strong very-strong 

dropping of burning material during 20s1) s / / / / /  / / /    

Appearance after test: burned out till max. width cm / height cm *2,5x8,5 / **2,0x9,0 / ***2,5x8,5 

 

Maris Blackout 
brandname: „Marla Deliblack“ 

cross direction 

Dim. edge-test surface-test 

colour  * ** *** * ** ***  

samples no.  1 2 3 4 5 6 1 2 3 4 5 6 

flaming direction A/B A B A B B A A A A    

ignition1) s 1 1 1 1 1 1 4 4 4    

reaching the mark of measurement1)2) s / / / / / / / / /    

max. flame height cm 7 / 5 / / / 7 5 7    

time s 5 / 5 / / / 9 7 8    

self-cessation of the flames end of 
afterflame1) s 

6 5 11 5 10 8 15 15 15 
   

end of glowing1) s 18 18 26 21 23 19 20 19 19    

flames were extinguished after1) s / / / / /  / / /    

smoke development (visual)  very-strong very-strong 

dropping of burning material during 20s1) s / / / / /  / / /    

Appearance after test: burned out till max. width cm / height cm *2,0x9,0 / **2,0x6,5 / ***2,5x8,0 

1) time mentioned from the beginning of the test  2) during 20 Sec -/- no appearance  - no information    

*=sand **= brown ***=light beige  
 

14. Remarks and explanations to the testing procedure: -none- 
15. Opinion concerning the dropping of burning material: 

 The material shows no dripping burning material. 
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16. Method:  Fire behaviour of building materials and building components accordance  

   DIN 4102-1 B2 (1998-05) - Test for normal flammability 

17.Description of test material in condition as delivered: look at page 2 
18.Preparation of samples: 

Out of the material there have been cut samples for the ignitability apparatus. The samples were kept 14 days in 
climate chamber 20 +/- 2 °C and 65 +/- 4 humidity. 

19. Arrangement of samples: freely suspended, flaming in cross and length direction/ flaming side A and side B 

20. Date of Test:  week 38 in 2018 

Test results of normal flammability 
 

Maris Blackout 

brandname: „Marla Deliblack“ 

length direction 

Dim. edge-test surface-test  

colour  * ** *** * ** ***  

samples no.  1 2 3 4 5 6 1 2 3 4 5 6 

flaming direction A/B A B A B B A A A A B   

ignition1) s 1 2 1 1 1 1 3 3 3 5   

reaching the mark of measurement1)2) s / / / / / / / / / /   

max. flame height cm / / / 8 / / 7 7 7 7   

time  s / / / 4 / / 9 8 9 10   

self-cessation of the flames end of 

afterflame1) 
s 

4 
5 4 5 

11 4 15 
15 15 

15   

end of glowing1) s 15 17 14 20 21 16 22 20 21 20   

flames were extinguished after) s / / / / /  / / / /   

smoke development (visual)  very-strong very-strong 

dropping of burning material during 20s1) s / / / / /  / / / /   

Appearance after test: burned out till max. width cm / height cm *2,5x10,0 / **2,5x10,0 / ***2,5x9,0 

 

Maris Blackout 
brandname: „Marla Deliblack“ 

cross direction 

Dim. edge-test surface-test 

colour  * ** *** * ** ***  

samples no.  1 2 3 4 5 6 1 2 3 4 5 6 

flaming direction A/B A B A B B A A A A B   

ignition1) s 1 1 1 1 1 1 3 4 3 5   

reaching the mark of measurement1)2) s / / / / / / / / / /   

max. flame height cm / / / 6 6 6 6 5 7 7   

time s / / / 6 8 6 12 10 9 9   

self-cessation of the flames end of 
afterflame1) s 

4 12 14 12 10 8 15 15 14 14 
  

end of glowing1) s 21 21 22 25 20 21 20 20 20 18   

flames were extinguished after1) s / / / / /  / / / /   

smoke development (visual)  very-strong very-strong 

dropping of burning material during 20s1) s / / / / /  / / / /   

Appearance after test: burned out till max. width cm / height cm :*2,5x7,5 / **2,0x7,0 / ***2,0x9,0 

1) time mentioned from the beginning of the test  2) during 20 Sec -/- no appearance  - no information    

*=pink **= red ***= old pink 
 

21. Remarks and explanations to the testing procedure: -none- 
22. Opinion concerning the dropping of burning material: 

 The material shows no dripping burning material. 



 

 
 
 

 

F 88-022-004 

Investigation report No. – 18-E-466.3 
                                                                                                                                     page 8 of 8 
 

Test results 
 

 

According to the test results of page 2, the material fulfils the requirements of building materials class B2. The 
performed fire shaft test is an orientation single test. It is therefore not a proof of a building material class 

according to DIN 4102-1 and must not be used as such. Further tests in the fire shaft (see DIN 4102-16) are 
necessary for such verification. In this test were the requirements according to DIN 4102-B1 fulfilled. 

 

 
 
 

 
 
 
Special remarks: 

- This report in only valid for the material as described under paragraph 1 (see page 2). In combination with other 

materials or with additional coatings or grounds etc. the burning behaviour may differ. 
- This test report is not valid for the exposure to outdoor climate conditions. 

- This test report is not valid, as soon as the fabric is used as a building product in the sense of the 
“Landesbauordnungen” (state building requirements, MBO §17, par. 3). 

- This test report is no substitute for a General Building Inspectorate Certificate. 

- This test report is granted without prejudice to the rights of third parties, in particular private proprietary rights. 
- For legal interests only the German original version is relevant. 

- In General Building Inspectorates procedures this test report can be based for  
o regular building materials for the required proof of accordance 

o for not regular building materials for the required proof of applicability 
- To noted is the notes in appendix D (DIN 4102-1)  

- If the above-mentioned building materials is not used as product according to MBO § 2, Abs. 9, Ziffer 1, 
- there is not need for a general building supervisory test report. 

- This test report not replace an eventually necessary proof of applicability concerning building supervisory or building 
laws in the meaning of state building prescription. This has to be verified by: 

o “allgemeine bauaufsichtliche Zulassung” (general building inspectorate approval) or by 
o „allgemeine bauaufsichtliches Prüfzeugnis” (general building inspectorate certificate) or by 

o „Zustimmung im Einzelfall” (exceptional approval) 
- This test report can underlie building supervisory procedures: 

o For regular building products for the pre scribed proofs of conformity 
o For non-regular building products for the needed proofs of applicability 

 
 

 
_______________________ 
i.A. Detlef von Seyfried 

Laboratory 

DELCOTEX Delius Techtex GmbH & Co. KG 
Only the information contained in the signed test report is binding. 
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Attachment 1 
 

Sample: A 

 
fig 1: Graphs of the flue gas temperature and the smoke density 
 

 
fig 2: Photo of test specimen after the test 
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Attachment 2 
 

Sample: B 

 
fig 1: Graphs of the flue gas temperature and the smoke density 
 

 
fig 2: Photo of test specimen after the test 


